

Material Tensile Test Report

Test Item	Tensile	Tester	Li Xi
Item name	Safety cable D2-60CM	Material	Stainless steel
Produce date	2016/9/4	Testing organization	
Temperature	31 °C	Humidity	70 %
Scale distance	100 mm		

Remark:

Num	Sectional area mm ²	Max F kg	Tensile strength kg/mm ²	Max mm deformation mm	Max mm
1	3.142	487.8596	155.290	12.532	12.55
Average	3.142	487.8596	155.290	12.532	12.55
StdDev	0.000	0.0000	0.000	0.000	0.00
CV %	0.0	0.0	0.0	0.0	0.0

